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Test Report

MBS LA . ERAYEM BL272 3.85V 4000mAh 15. 4Wh
Name of Sample: Li-ion polymer battery BL272 3.85V 4000mAh 15. 4Wh
Ajebz:  GEM GED BTAHRA

Consignor: SCUD (FUJIAN) Electronics Co., Ltd.
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& YA Hih BL272 3.85V 4000mAh 15. 4Wh
- du b A Chinese
Name of Sample X 4 Li-ion polymer battery BL272 3.85V 4000mAh 15. 4Wh
English
e 1116060236
Sample No.
P CEA G WTHRAR
Consignor SCUD (FUJIAN) Electronics Co., Ltd.
i oA KEM GRED BFERAR
Manufacturer SCUD (FUJIAN) Electronics Co., Ltd.
Wb ik BaE COTaiEdmmeEit S RARET-H)

Test method

ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3

BEE CRTREREEMmOENAS WERAPRAET )

FIRATR ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend, 2 38.3 UNITED NATIONS “Recommendations on the
Criterion TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
£ on IR g e
I LONNEVIRLR ) I
Appearance Black or white Plastics cement shell
Houdkz B 2016-06-24 AR B 2016-07-11 ~ 2016-07-29
Accepted Date Test Date
o7 B O REARHL ; 20K 3 sh ; phidi; S AEBE B R L 78 L SO
R Altitude simulation, Thermal test, Vibration, Shock, External short
Test Items circuit, Crush, Overcharge, Forced discharge
2%, ZRELFAAE CLTRRBYEHRMENS RERRAET)
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3bRAESEK .
AL The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
Conclusion ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3.
A HM (Date):  2016-08-01
- 7 L H b Rechargeable Single Cell Battery /
HiE
Comment %\% &_ @
EZIR FLE R / ;\3 *é[& %
Consignor l,ﬁ d SaRgIo
Address >)\ ode
(26)
Pk G . fiw LR - 2 % ﬁ £
Approver: #‘ 'Yb Checker: "&/ e Compilcr.
IR%

Title:

BB TFIf (Vice chief engineer)

X WD\
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Name of Test Standard requirement or The "’_
No Test Result | Concl R k
: itarns Clause Number of Standard onclusion emar.
%gl,a (;H-fmﬁmmmgix—-is btsczmitrél
| F ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 & | WBEHFe |
1 ?FEL(EEEE[ R T S{:f{ﬂ“:()pcmlix 1 i /
Altitude UN Manual of Tests and Criteria Section ) Passad
simulation ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.1 BS86L
J;_iff;}'l’ﬂ CE T lER DL 1 tﬂ%%ﬂéﬁﬂ
i ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 3 [NV2%: P
2 AL 1.2 o ;‘(:(I:H-“i:)jmiix 2 a 7
Thermal test |uN Manual of Tests and Criteria Section ‘ - Pissnd
ST/SG/AC. 10/11/Rev. 5/Asend. 1 38.3 Test T.2 a899
BOH CLFERRIZESHRIE LR
@ F1) ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 & | Rp 3
3 ; ¢ T3 See Appendix 3 okt /
Vibration UN Manual of Tests and Criteria Section Paesad
ST/SG/AC. 10/11/Rev. 5/Azend. 1 38.3 Test T.3 2988
AW Gk igEHmaRiy Rnnk
H"iii’ FH) ST/SG/AC. 10/11/Rev. 5/Azend. 1 38.3 ik L 4
4 %714 See Appendix 4 aht 4
Shock UN Manual of Tests and Criteria Section Picsnd '
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.4 ik
l;fn;.lt;;m {%*f‘fﬁm%@}i@ﬁmﬂ&-?s mmﬁf
: FHE ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 0| WEER 5
5 dheags W T.5 ;:(fﬂf"ﬁfp:ndix 5 kit /
External short UN Manual of Tests and Criteria Section Pacsad
circuit ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.5 il
l_?‘;ﬁiﬂ (KT R RDZERMELT R
Filtd ST/SG/AC. 10/11/Rev. 5/Anend. 1&Amend. 2 | RLEHR 6
6 Bk 38.3 L4 T.6 See A[J[il:lldix 6 % /
Crush UN Manual of Tests and Criteria Section ) Paszad
ST/SG/AC. 10/11/Rev. 5/Anend. 1&Amend. 2 38.3 as5¢
Test T.6
%g;ﬂ (9&41‘-fff.?¢%"._1&_%_i/u_3‘r'~ TSRS m&msff!
e F1#) ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 iR | JLp 7
7 ILFEH ®T7 See Appendix 7 a /
Overcharge UN Manual of Tests and Criteria Section 2 Passed
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.7 assec
gg@ (;K 1;fm1mi/é¢am§m-$s umwgﬂ
BE ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 & W% 8
3
8 gﬁﬁgm % 5@ T.8 ) . See Appendix 8 it /
Forced discharge [uN Manual of Tests and Criteria Section Pagsed
ST/SG/AC. 10/11/Rev. 5/Amend. | 38.3 Test T.8 as5ce
B IRH BB :22°C-23°C ; AN HE : /%
Tast Erwironrmeni Ambient temperature:22°C-23C:Ambient humidity:/%
Condition
BB A )
Subcontracted Test SOUREE / f /
Condition Subcontracted | Name Post Code
Laboratory ik / LAY y
Address Tel
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A% : BRBTAA LA |
No. Name of Test Items Altitude simulation
. . XIHT Bef XK
Ha | HaRs el Defor REE A i [Mlhem | e
%5 Sample Status RE FF#dE Vi 2 FF#®E | Mass Loss | Residual ﬂﬁ
Sample Mass ocCVv Mass ocv OCV  |Other
No. /g Y /g Y 1% /% Event
001 | joycrore®®h | 53.5034 | 418 | 53.5021 [ 4.18 0. 00 100.00 | ©
002 | joyoror®km | 53.9899 | 4.18 | 53.9870 | 4.18 0.01 | 100.00 | ©
003 | ercmast | 53.6643 | 417 | 53.6620 [ 4.17 0.00 | 100.00 | ©
004 | yors®Rm | 537491 | 419 | 53.7477 | 4.19 0.00 | 100.00 | ©
005 | oot ftt | 53.8746 | 4.15 | 53.8739 | 4.15 0.00 | 100.00 | O
006 ICYCHEA AL =9 QGE ‘ o ‘
) 1CYC Fully charged FJ-'}. 9"}90 4 21 03. 9388 4 ZU O‘ 00 99 76 0
007 | oyerre ki | 53.4337 | 419 | 53.4338 | 4.19 0.00 | 100.00 | o
N ok
008 | oyorrirst® | 541094 | 418 | 54.1076 | 4.18 0.00 | 100.00 | ©
009 | oyorrersth | 54.0394 | 423 | 540300 | 4.23 0.00 | 100.00 | o
010 | yorrersth | s4.0194 | 4.18 | 54.0180 | 4.18 0.00 | 100.00 | ©
'1 T 53 I: This spult‘.evr1i1{)l]:::‘lkimm1 ly
&t LR V-IRA D-MRIK R-2REL F-R K 0-AkH. LBEA. LK. LEE. ARXK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

~t %
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A% ) BRRA LA | AR

No. Name of Test Items Thermal test

. : FXIEA] Before RIS Afte

M| MERA L o | h A A e
%5 Sample Status JR¥ | FFSeE RE FF36-d, /& | Mass Loss| Residual | 3%
Sample Mass ocv Mass oCVv OCV |Other

No. /g N /g A% 1% /% | Event

001 | |oyeoerfel | s3.5021 | 418 | 53.4893 [ 4.15 0.02 | 99.28 | o

002 | eoEeRm | s3.9870 | 418 | 53.9754 | 4,14 0.02 | 99.04 | o

003 | ikt | s3.6620 [ 4.17 | 53.6496 | 4.13 0.02 | 99.04 | o

004 | joyerosst® 537477 | 419 | 53.7365 [ 4.16 0.02 | 99.28 | o

005 | joyepir® o |53.8739 | 415 | 53.8615 [ .12 0. 02 99.28 | o

006 | joyeroudkl | 53.9388 | 4.20 | 53.9258 [ 4.17 0. 02 99.29 | o

007 | epmirod o | 53.4338 | 4.19 | 53.4211 1. 16 0. 02 99.28 | ©

008 | joyerci®Am 541076 | 418 | 54.0957 [ 4.15 0.02 | 99.28 | o

009 | joyrerfl 510390 | 423 | 54.0258 [ 4.19 0.02 | 99.05 | o

WO A e i -

010 | joerodhil 510180 | 418 | 54.0051 [ 414 0.02 | 99.04 | o

U."FEEF— This space intentionally

left blank

&z - V-RA D-MRR R-2REL F-RK -k, LA, LMK, RAE, AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

A ZA\
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A% : BRAR LA | )
No. Name of Test Items | yipration
T Sample Status BE | FARELE| RE | FBR/AE | MassLoss | Residual | T &
Sample Mass ocv Mass oCcv CCV Other
No. /g N /g N 1% /% | Event
ICYCHEA A ‘ - Ea g
001 | ooyt o ]53.4893| 4.15 | 53.4359 | 4.14 0.10 | 99.76 | o
. ICYCHEA R M . G T :
002 | okt o [s3.9754| 414 [ 53.9661 | 4.14 0.02 | 100.00 | o
003 | okt o [s3.6496 [ 4.13 [ 53.6647 | 413 0.00 | 100.00 [ o
ICYCoEAE AL o & . =0 A -
004 | oyoporash o [s3.7365| 4.16 [ 53.7420 | 4.15 0.00 | 99.76 | o
005 | ookt o |s3.8615| 4.12 | 53.8681 | 4.12 0.00 | 100.00 | o
. 1CYCHE A FEHy e 95 = e v
006 | operodft 1539258 4.17 | 53.9331 | 4.16 0.00 | 99.76 | o
ICYCoE A FE iy = - . - .
007 | pecrERS o |s3.4211| 4.16 | 53.4294 | 4.15 0.00 | 99.76 | o
008 | opecr®st 1540057 4.15 | 54.1045 | 4.15 0.00 | 100.00 | o
ICYCoE4 7 = = =4 N9 ;
009 e — " T 54. 0323 4.18 0. 00 99. 76 0
010 Va7 510051 | 4.14 | 54.0106 | 4.14 0.00 | 100.00 | o

1CYC Fully charged

_.)\—Fg, Ir_ [This space intentionally
— left blank

G L-aih V-IRA D-MK R-3EL F-& X 0-A K. LkhA. LBK. L8EE. ARX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 i A B L AR i
No. Name of Test Items Shoick
RIS AT Before RIS After
#a | maws FERE |MAQE | i
B Sam ]eSl;;‘:UQ JRE i S Y RE FF24 %, £ | Mass Loss | Residual | F%
Sample P ) Mass ocCvVv Mass oCcVv ocCvV Other
o /g Y /g AY, 1% /% Event
L e 1
001 | oyerce®Al | 53.4359 | .14 [ 53.5023 | 4.14 0.00 | 100.00 | o
r‘r'.:’.’\“"
002 | i@kl | 53.9661 [ 4.14 53.9681 | 4.14 0. 00 100.00 | o
003 | oyelrcidAl | 536647 | 413 | 536672 | 4.13 0.00 | 100.00 | o
008 | ot s | 587420 | 415 53.7431 | 4.15 0. 00 100.00 | o©
005 | ioyorirk® | 53.8681| 4.12 [ 53.8698 | 4.12 0. 00 100.00 | o
A
006 | joyerairre® ] 53.9331| 4.16 53.9349 | 4.16 0. 00 100.00 | o
e A g
007 | oyrc®A | 53.4204| 415 [ 534310 [ 4.15 0.00 | 100.00 | o
008 | joyrck®Rn | 541045 | 415 [ 54.0935 | 4.15 0.02 100.00 | o
Oy
009 | joyerciekl | 54.0323( 4.18 54.0347 |  4.18 0. 00 100.00 | o
- rl.:A"
010 | eiicu®®h | 54.0106| 414 | 540139 | 4.14 0.00 | 100.00 | o
’;L—F ‘:’;f F This spa]c:ﬁi;::lt::ltkional 1y

& L-wiR V-hA D-ARAR R-2KZ F-RK -k, LhA. LR, DA LALX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

P St

| B4
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B g B B % 4 4154

No. Name of Test Items External short circuit
Wt s HBRA o i i B AL
Sample No, Sample Status blax. Exlen;zié:Tempcralurc Other Event

001 1(T\"(if(.;::i:ﬁ?:ﬁﬁgn:i 55.9 0

002 LCYC Futly sparged 5. 1 0

003 l(f\’(l.'(jly;ﬂﬁ?fﬁ:}f‘g:-d 56. 3 0

004 l(,‘Y(l‘(jly;ﬁﬁffﬁ;g:g:-cl 96.0 0

005 l(f\'(lf(?;:iﬁfgﬁ:g:gmi 9.8 0

006 1(\(1(:51?3?{E|1hwi 56.0 0

007 1(:\-'(1'{ﬁ:ﬁ?ﬁ:ggm 95.9 0

008 1(:\*(lr(fl\;:iﬁ?fﬁﬁgm 99. 7 o

009 l(f‘:’(li(T;::iﬁ?Zﬁ:E:gmI 55.6 0

010 1(,“1,(2!51{??-{?;2[55((1 55.6 o
B2 This space intentionally left

blank

FiE: DK R-BRA FRK 0-RMK. LARK. R#EK.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

1T
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A% ; BRAA LA | HUE
No. Name of Test [tems Crush
HalhE HBRA #AELHRGS FRE
Sample No. Sample Status X, Extem;{’]::Tempcraturc Other Event
011 1(.‘&-‘1({”.'%(:0%50&:%?}1 ty 23.3 0
013 1c&'1(?Yscouf Uéﬁfiti ty 23.3 0
vk Lc&'lﬁ?yacoﬁa{i?f:iti ty 23.2 0
015 LCYG 50% Capucity 23.3 0
U\—F.’.’I’f = This space intentionally left

blank

&iE: D-MHR F-AR2 K O-RMRIk. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

L Y

B
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A% . BRE LA | g
No. Name of Test Items Overcharge
HES b FESRA SATLE
Sample No. Sample Status Other Event
é 1ICYCSE 4 FE
016 1CYC Fully charged 0
ICYCSEAFE L
017 1CYC Fully charged 0
ICYCIE AL
018 1CYC Fully charged =2
1CYCEAR ge L
(
019 1CYC Fully charged 0
, 50CYCIE4FEL
020 50CYC Fully charged 0
y 50CYCHE4sFE L
021 50CYC Fully charged 0
¢ 50CYCIE4 7
022 50CYC Fully charged 0
Py 50CYCFEAFE L
023 50CYC Fully charged 0
T2 This space intentionally left blank

fiE: DMK F-R K 0-Fffik, £AL K.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

e Ly =

P
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AE 2 AL B L AR Eiigial)) N
No. Name of Test Items Forced discharge
Hohk5 H R E TR 3
Sample No. Sample Status Other Event

024 1CYC ﬁgf}(rliéﬁijilliiu-gm ¢

025 1CYC lglcl%ﬁirili%lrgmi =

026 1CYC 1}?1(1??.%11?; rged °

027 1CYC llsflciafﬁijf&trgml ©

028 1CYC lr(uvlr I%f;iiij}%u‘gml o

029 1CYC 1I(;|ch l'j;'-iﬁijﬁf}%u-g ed i

030 10YC 1}???1%?;%:!{1{1:'};0(5 0

031 1CYC ?:;Cl%:ﬁﬁifﬁ:ﬁn-ged ©

032 1CYC 115}5???3&‘;{%: rged ©

033 1cYC ﬁg;chlifiﬁififllin'm‘d 0

034 5OCYCSOIT(S’ICI;;ET!&.'!EII'RL'd £

035 5%\'&3(13 iL‘l%ﬁiffclfilx'gerl 9

OOV 2
036 500\'(‘32?;} ]cl);, ":l-'ifi:?.‘lm-ged ¢
s

037 50{:\{??&?!(1? .I:il"ifif}iiu'gm! ¢

038 o erea 0

039 EUCY(ZS[;STIC 1J\b ?rifiﬁiliill'gml ©

040 50(:\1?015: 1C1)\h Tifiltlllarxed u

041 50(;\'(‘5 {1}"? 1(1}~L Tifill?zn'god Q

042 50cyc5 ?Cq\ 1(J1;\L ﬁiffcltlii rged e

043 50(:%??3'1(:]3;:5 Tijfcll?;u‘gr:d ©

Hik: DMk F-RLK O-RMIR, RALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

r 4

o™t

r . V.
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Manufacturer:

SCUD (Fujian) Electronics Co., Ltd.

Address: No. 98, Jiangbin East Avenue, Mawei District, Fuzhou, Fujian, China
Telephone: 156 0501 5073

Website: www.scud.cn

Email: Ella.Wang@scudgroup.com



Test Laboratory:

Shanghai Research Institute Of Chemical Industry Testing Co., Ltd.
Address: No. 345 East Yunling Road, Putuo, Shanghai, China 200062
Telephone: 86-21-31765555

Website: www.ghs.cn

Email: zmh@ghs.cn



